



# Shenkar college of Engineering and Design

12 Anna Frank St. Ramat-Gan 52526 Israel Tel: 03-6110021/58, Fax: 03-6133638

<http://www.shenkar.ac.il> • e. mail: labtest @ shenkar.ac.il

תאריך: 2 מאי, 2011

טופס בדיקה מס': 53-11

שם הלקוח: דשא ק.פ.מ בע"מ

שם המזמין: טל סוכר

## הדוגמאות שהתקבלו מהלקוח:

דשא סינטטי ECO.

## הבדיקות הנדרשות:

יציבות גוון לאור לפי תקן ISO 105 B02.

## תוצאות הבדיקות:

שינוי גוון : 7

התוצאות מדווחות לפי סקלה 1-8; כאשר 8 הינה התוצאה הטובה ביותר ו-1 הינה התוצאה הגרועה ביותר.

שושי טפילין  
מנהלת המעבדה  
לבדיקות טקס טיליות

דו"ח זה מתייחס אך ורק  
לדוגמאות שנבדקו במעבדתנו



# Shenkar college of Engineering and Design

12 Anna Frank St. Ramat-Gan 52526 Israel Tel: 03-6110021/58, Fax: 03-6133638

<http://www.shenkar.ac.il> • e. mail: labtest @ shenkar.ac.il

## ***TEST REPORT***

**Supplier's Name:** DESHE K.P.M LTD

**Our No:** 53-11

**Contact** : Tal Suhar

---

### **Identification and Information Received:**

ECO Artificial grass.

### **Test requested:**

Colour fastness to Light according to ISO 105 B02.

### **Results:**

Change of colour : 7

The results are given on a scale of 1-8, 8 being the best results and 1 being the worst.

Date: 2 May, 2011

Signature: \_\_\_\_\_

Shoshi Tfilin  
Head of Textile Laboratories

These results apply to samples tested by our laboratory

The tested samples are attached